Techno-Economic Viability

Study Report on
“PROJECT - MILK PROCESSING
UNIT”

NWAashishtt

D A 1 R Y

SPhOTT < OITd <BIdaOoT

: Washishti Milk And Milk Products Pvt. Ltd.,
Regd. Office at 1777, Dattawadi, Chiplun, Dist.
Ratnagiri, Maharashtra - 415 604

Project site at Survery No./ Gut No. 23, H.No.1/1/1/
10/1, Mouje Pimpali Khurd, Taluka - Chiplun,
District — Ratnagiri, Maharashtra.

www.vastukala.org

: State Bank of India, (SBI)
B.S. Naka, Chiplun, Branch (Code No. 61472), Amr
Building, Ground Floor, Near Vaibhav Hotel, Mu
Goa Highway, Chiplun - 415 605.

““)‘)‘)‘»%3: N

W

: Vastukala Consultants (I) Pvt. Ltd. ,
121, 1% Floor, Ackruti Star, Central Road, MIDC,
Andheri (East), Mumbai - 400 093, Maharashtra.
[...]
Think.Innovate.Create AN ISO 9001:2015 Certified Company www.vastukala.org




TEV STUDY REPORT Washishti Milk And Milk Products Pvt. Ltd(41852) Page 87 Page 283

The electricity requirement for Admin, Office, Street light is worked out as un-
der,

%E PAWAR ELECTRICALS

Address : Shop No. 17, Gani Plaza, Bahadurshaikhnaka, Tal. Chiplun, Dist. Ratnagiri, Pin - 415605
Prop.: Prashant Pawar ~ Mob.: 9421134135

‘Ref. No.:001/2022 Date: 13.07.2022

To,
Washishthi Milk & Milk Products Pvt. Ltd.
Pimpli, Tal. Chiplun, Dist. Ratnagiri,
Pin - 415605.

Subject : Electrical Load Sheet.

Sr. No. | Particulars Load
1 Admin 12 Hp
2 Utility 5 Hp
3 Street Light 3 Hp

TOTAL 20 Hp

Pawar icals
msﬂm
N . 945“%1 35

Proprietor

“/ Vastukala Consultants (1) Pvt. Ltd.  \a\:

Think.Innovate.Create AN ISO 9001:2015 Certified Company WWW.VaStUkala.Org




TEV STUDY REPORT Washishti Milk And Milk Products Pvt. Ltd(41852) Page 88 Page 283
L _______________________________________________________________________________________|

Summary of total electricity required for operations of milk processing unit,

S No. | Particulars Total Connected Load (HP)
1 Total Plant and Machinery from Goma 327 HP
2 ETP, STP, RO and Softerner plant from Yash Enviro 54 HP
3 Misc. items from Pawar Electricals 20 HP
Total Connected Load 400 HP

Total estimated power consumption for operations is 400 HP = 372 KVA. Com-
pany has to apply for connected load of 372 KVA.

Transformer planned is of rating 2 X 200 KVA. It is adequate. Power is readily
available. Company can apply to MSEDCL for connected load and sanc-
tioned load as per projected utilization. DG set of 160 KVA & 62.5 KVA are
planned to be installed. DG sets can be added as the utilization increases.

® Chartered Engineer (1) \*

“: ) Vastukala Consultants (1) Pvt. Ltd.  \aw8

Think.Innovate.Create  An ISO 9001:2015 Certified Company www.vastukala.org




TEV STUDY REPORT Washishti Milk And Milk Products Pvt. Ltd(41852) Page 89 Page 283
L _______________________________________________________________________________________|

........... MILK PROCESSING UNIT PROJECT

PRODUCTS AND PRODUCTION CAPACITY .. 6.15

Washishti's proposed milk processing unit can produce various dairy products
as per market demand and requirement. The main products considered by
the company for its business plans are,

S No. Products Product Standard
1 Pasteurized Buffalo Milk FAT (%) 6.5 SNF (%) 9.0
2 Pasteurized Cow Milk FAT (%) 3.5 SNF (%) 8.5

The by- products of Washishti milk processing unit are,

S No. | By- Products

1. Dahi

Lassi

Paneer

Yogurt

2
3
4. Shrikhand / Amrakhand
5
6

Ghee

INSTALLED MILK PROCESSING CAPACITY:- Washishti's proposed milk processing
capacity is based on Goma make Milk Processing Plant of 30000LPD (3000
LPH). The utilization of installed capacity is projected as under,

Particulars 2022-23  2023-24  2024-25 2025-26 2026-27 2027-28 2028-29
Installed Capacity LPD 30000 30000 30000 30000 30000 30000 30000
Capacity Utilisation 30% 60% 80% 90% 90% 90% 90%
Capacity Utilisation LPD 9000 18000 24000 27000 27000 27000 27000

Raw Milk Procurement Plans are as under,

Particulars 2022-23 | 2023-24 @ 2024-25 | 2025-26 @ 2026-27 | 2027-28 | 2028-29
Buffalo Milk — LPD 4000 8000 10000 12000 12000 12000 12000
Cow Milk — LPD 5000 10000 14000 15000 15000 15000 15000
TOTAL 9000 18000 24000 27000 27000 27000

Chartered Engineer (1) \*

FIE F110926/6
FIV 9863

“v’ Vastukala Consultants (1) Pvt. Ltd.

Think.Innovate.Create AN ISO 9001:2015 Certified Company www.vastukala.org



TEV STUDY REPORT Washishti Milk And Milk Products Pvt. Ltd(41852) Page 90 Page 283
L _______________________________________________________________________________________|

Projected yield per day
Products Unit  2022-23 2023-24 2024-25 2025-26 2026-27 2027-28 2028-29

Pasteurized Buffalo Milk  Ltrs /day 3900 7800 9750 11700 11700 11700 11700
Pasteurized Mixed Milk Ltrs /day 3900 7800 10920 11700 11700 11700 11700

Dahi Ltrs /day 200 400 550 600 600 600 600
Lassi Ltrs /day 200 400 550 600 600 600 600
Paneer Kgs/day 200 400 550 600 600 600 600
Shrikhand / Amrakhand  Ltrs/day 200 400 550 600 600 600 600
Yogut Ltrs/day 150 400 550 600 600 600 600
Ghee Kgs/day 150 300 500 550 550 550 550
TOTAL 8900 17900 23920 26950 26950 26950 26950

The projected yield per day is the assumptions for company’s business plans
based on the standards of raw milk that the company shall procure. If the
standards of procurement is lower than average, then the raw cow milk can
be mixed with raw buffalo milk to achieve the market selling criteria. On the
other hand, if the standards of procurement is higher than average, then com-
pany can get additional milk while processing.

Also the products mix can be changed based on market demand and
requirement.

Also the company can process milk for other brands like Amul, Gokul,
Mahananda and can earn the margin on it. At the worst, if there is no product
demand, then company can sale the procured raw milk to other milk pro-
cessing units with margin on it.

onsultants
\ a
eer
( \ rehitects = Interiors
- FIE F110926/6
L . FIV 9863 .
9

¢ Vastu kala Consultants (1) Pvt. Ltd.

Think.Innovate.Create AN ISO 9001:2015 Certified Company www.vastukala.org




TEV STUDY REPORT Washishti Milk And Milk Products Pvt. Ltd(41852) Page 91 Page 283
L _______________________________________________________________________________________|

........... MILK PROCESSING UNIT PROJECT

EFFLUENT TREATMENT PLANT -ETP ... 6.16

The company has planned for installation of 50 m3/day + 50 m3/day Effluent
Treatment Plant of M/s Yash Enviro Tech India Pvt. Ltd., Pune. The salient feo-
tures of proposed ETP are,

> Itis a Civil ETP system.

» The offer of M/s Yash Enviro Tech India Pvi. Ltd., Pune is for design
submission of civil drawings, supply of mechanical and electrical items,
supervision of erection and commissioning on turnkey basis.

» M/s Yash Enviro Tech India Pvt. Ltd., Pune technical proposal consists of
physical biological process and tertiary tfreatment. The biological process
consists of Moving Bed Bio — Reactor (MBBR) system.

» The civil works and pedestals are in company's scope.

» Tertiary treatment units like sand & carbon filters are included in scope of
M/s Yash Enviro Tech India Pvt. Ltd., Pune

‘v Vastukala Consultants (1) Pvt. Ltd.

Think.Innovate.Create  An ISO 9001:2015 Certified Company www.vastukala.org




TEV STUDY REPORT Washishti Milk And Milk Products Pvt. Ltd(41852) Page 92 Page 283
L _______________________________________________________________________________________|

....EFFLUENT TREATMENT PLANT - DESIGN BASIS...........

SECTION I — DESIGN BASIS

The plant has been designed based on the following consideration as provided in the enquiry and
discussion had on the same.

Source of Effluent Dairy waste
Treatment Plant Capacity 50 M3/day (50 KLD)
Operating Hours 20 Hrs — Biological Treatment plant.

16 Hrs — Filtration Treatment plant.

Average Flow 2.5 M3/hr

INLET EFFLUENT PROPERTIES:

PARAMETER UNIT VALUE
pH - 6.0-8.0
TDS mg /1. 2500
COD mg /lt. 1500-1800
BOD @ 27 ° C mg /It 800-1000
Oil & Fat mg /1t. 20-50

TREATED WATER PROPERTIES:

PARAMETER UNIT VALUE

pH - 7.0-8.5

TDS mg /It. < 2100

COD mg /It < 250
BOD@27°C mg /1t. < 100
0il & Fat mg /lt. <10

Note: 1. All other parameters not mentioned in the above tables are considered Nil.
2. The treated effluent properties shall be subject to change if any change in the inlet properties
3. The plant has been designed to handle 5-10% variation in the inlet effluent properties. However the
treated effluent properties cannot be guaranteed for the variation.

The design capacity is to treat 50 m?/ day of dairy effluent.

TEV Consultants

® Valuers & Appraisers
Chartered Engineer (1) \*

‘v' Vastukala Consultants (1) Pvt. Ltd.  \awiief

Think.Innovate.Create AN ISO 9001:2015 Certified Company www.vastukala.org




TEV STUDY REPORT Washishti Milk And Milk Products Pvt. Ltd(41852) Page 93 Page 283

«eeee... EFFLUENT TREATMENT PLANT — UNITS PROCESS...........

SECTION II — UNITS PROCESS DESCRIPTION

2.0IL & FAT

3.EQUALIZATION
REMOVAL TANK .

COLLECTION

1. BAR SCREEN

TANK

TANK

‘ MBBR REACTOR ‘ SETTLING TANK

SUPERNATANT
TANK

PRESSURE SAND
AND CARBON
FILTER

CHLORINE

DOSING SYSTEM

1. BAR SCREEN TANK- FLOATING & LARGE SOLIDS REMOVAL
The raw untreated effluent from various sources from plant will be collected in bar screen tank. The bar screen

tank has an MS Screen for trapping floating & large sized solids. This enables to remove the solids of more
than 5 toromm size ensuring that the downstream piping, equipment’s are not clogged and choked.

2, OIL & FAT REMOVAL UNIT - REMOVAL OF FLLOATING OIL. & FAT
The raw untreated effluent from bar screen is allowed to flow through an oil & Fat removal tank. The
downstream biological process should be free from oil & Fat. The oil & Fat gradually forms a layer on the
biofilm/biomass in the MBBR tank affecting the performance of the system.

3. EQUALIZATION / COLLECTION TANK
The raw untreated effluent from the process will have varying flow and intermittent frequency, they carry an

unsteady load at all times. To stabilize the flow and to maintain a constant pollutant load to the process, an
equalization tank of 24 hrs retention time is proposed. The effluent free from floating solids and floating oil
gets homogenized, providing a uniform load to the treatment system.

__Q_

TEV Consultants

i Y crarored Engre )\
Vastukala Consultants (1) Pvt. Ltd,  \a\ee /s

Think.Innovate.Create AN ISO 9001:2015 Certified Company www.vastukala.org




TEV STUDY REPORT Washishti Milk And Milk Products Pvt. Ltd(41852) Page 94 Page 283
L _______________________________________________________________________________________|

«eeee... EFFLUENT TREATMENT PLANT — UNITS PROCESS...........

4. SETTLING TANK
The homogenized untreated effluent is then pumped into Settling tank. The raw untreated effluent is flash

mixed in a inbuilt chamber with an suitable coagulant and flocculants. Coagulation & Flocculation is a process
by stirring to bring the suspended particles together so they will form larger more settles able clumps called
floc. At the end of the mixing/flocculation process, most of the turbidity and particulate matter in the water
should be formed into a material called flocs.

5. MBBR REACTOR — REDUCTION OF BOD & COD
The MBBR treatment is a biological process with presence of Oxygen in the tank. This process enables the

stabilization or conversion of organic /polymeric compound like carbohydrates, proteins, lipids, to simpler

compounds with carbon like Coz / CH4.

6. FILTRATION SYSTEM
The treated effluent is collected in a supernatant tank for further polishing though filtration process.
PRESSURE SAND FILTER
The Clarified Water from supernatant tank is passed through a PSF which contains Sand & Pebbles as Media.

The sand media enables to trap the particles more than 50 micron size, and treat the effluent to reduce the TSS

load < 10 ppm to meet the discharge norms.

ACTIVATED CARBON FILTER

The activated Carbon filter uses a bed of activated carbon to remove contaminants and impurities, using
chemical adsorption. Each particle/granule of carbon provides a large surface area/pore structure, allowing
contaminants the maximum possible exposure to the active sites within the filter media. Typical particle sizes
that can be removed by carbon filters range from 0.5 to 50 micrometres. The carbon filter also helps in

reducing the colour & odour causing biological contaminants.

§ TEV Consultants
O ~oe Valuers & Appraisers

‘%/ Vastukala Consultants (1) Pvt. Ltd.  \aeli 4

Think.Innovate.Create AN ISO 9001:2015 Certified Company www.vastukala.org




TEV STUDY REPORT Washishti Milk And Milk Products Pvt. Ltd(41852)
L _______________________________________________________________________________________|

Page 95 Page 283

«eeee... EFFLUENT TREATMENT PLANT - UNITS PROCESS...........

5
\ 4

Think.Innovate.Create

An ISO 9001:2015 Certified Company

Vastukala Consultants (1) Pvt. Ltd.

www.vastukala.org

SECTION II
I)  CIVIL UNITS: CLIENTS SCOPE.
SR.
NO. PARTICULARS QUANTITY
1 [Bar screen chamber One No.
2 |oil and fat removal tank One No.
3 | Collection Tank/ Equalization Tank One No.
Primary settling tank, MBBR Reactor, Secondary settling tank,
4 |Supernatant Tank -For two plant Two Set.
5 |Sludge drying beds - For two plant Ten Nos.
6 [Mechanical units / Eqpt. Foundations. Lot
7 | Treated water Tank One No.
1I) MECHANICAL UNITS / EQUIPMENTS - (SUPPLIER’S SCOPE)
SR.
NO. PARTICULARS QUANTITY
1 | Effluent feed Pump (1 W+1 SB) — for two plants Four Nos.
2 | Air Blowers (1 W+1 SB) — for two plants Four Nos.
3 | Diffusers & Air Purging Grid Lot
4 | Tube deck media Lot
5 | Bio Sludge recycling pump (1 W+1 SB) — for two plants Four Nos.
6 | Sludge withdraw pump (1 W+1 SB) — for two plants Four Nos.
7 | Pressure Sand Filter— for two plants Two Nos.
8 | Activated Carbon Filter— for two plants Two Nos.
Q | Pressure Pump (1 W+1 SB) — for two plants Four Nos.
10 | Effluent Transfer Pump (Collection Pit to ETP)— for two plants Two Nos.
10 | Chlorine Dosing system— for two plants Two Nos.
III) PIPING & FITTINGS
SR.N
O PARTICULARS QUANTITY
1. Interconnecting Piping between all proposed STP units within
battery limits with all necessary Valves & other fittings. Lot
IV) ELECTRICAL WORKS
SR.NO PARTICULARS QUANTITY
1 Electrical Control Panel Board Two Nos.
2 Electrical cabling from the control panel to units of Effluent Lot
treatment plant
V) INSTRUMENTATIONION
SR.NO PARTICULARS QUANTITY
1 Pressure Gauges Lot
2. Water Flowmeter Lot

TEV Consultants

Val
Chal
Arcl

uers & Appraisers
rtered Engineer (1) \°
hitects = Interiors

FIE F110926/6
FIV 9863



TEV STUDY REPORT Washishti Milk And Milk Products Pvt. Ltd(41852)
L _______________________________________________________________________________________|

Page 96 Page 283

«eesee.. EFFLUENT TREATMENT PLANT - UNITS PROCESS..........

SECTION - III

2.0. TECHNICAL SPECIFICATIONS FOR UNITS & EQUIPMENTS

A. CIVIL UNITS-CLIENT SCOPE

L. BAR SCREEN CHAMBER
Type : | Square
Construction RCCM=20
Volume 0.750 M3
Quantity One No.

II. OIL AND FAT REMOVAL TANK
Type : | Square
Construction RCCM20
Volume 3.0 M3
Quantity One No.

IIT. COLLECTION / EQUALISATION TANK
Type : | Square
Construction RCCMz20
Volume 30 M3
Quantity One No.

Iv. PRIMARY SETTLING TANK
Application To settle solids
MOC of tank RCCM20
MOC of Tube deck PVC
Length of Tube deck 700 M
Volume 7.5 M?
Quantity 2 No.

V. MBBR REACTOR

Application To remove the organic matter
MOC RCCM20

FAB Media Lot

MOC of media PP

Make Aquatech /ATRFIN/Equivalent
Surface Area 250M2/ M3

Volume 50 M3

Quantity 2 No.

VI SECONDARY SETTLING TANK

Application To settle solids
MOC of tank RCCM=0
MOC of Tube deck PVC
Length of Tube deck 700 mim
“ O ottt \
v Vastukala Consultants (1) Pvt. Ltd. K@\,

Think.Innovate.Create AN ISO 9001:2015 Certified Company

www.vastukala.org




TEV STUDY REPORT Washishti Milk And Milk Products Pvt. Ltd(41852) Page 97 Page 283
L _______________________________________________________________________________________|

«eee... EFFLUENT TREATMENT PLANT - UNITS PROCESS..........

VVolume |75 MR
Quantity : | 2No.

VII. SUPERNANT TANK

Application : | For storage purpose
MOC : | RCCM=20

Volume : | 7.5 M3

Quantity : 2 No.

VIII. SLUDGE DRYING BEDS EACH PLANT

Type : | Square
Each Area : | 2.25 M2
Total Area : | 11.25 M2
Construction : | RCC
Quantity : | Five Nos.
IX. FOUNDATION ELECTRO-MECHANICAL UNITS
Quantity : | Lot
MOC : | RCC

X. TREATED WATER TANK

Application : | For storage purpose
MOC : | RCCM=20

Volume : | 7.5 M2

Quantity : | 1No.

1 MECHANICAL UNITS (SUPPLIER’S SCOPE)

I. EFFLUENT TRANSFER PUMP

Application : | Effluent Feed to MBBR

Type ¢ | Self-priming

Capacity : | 2.5M3/Hrx10M Head

Drive : |[1.oHP

Pump Make : | Texmo/Equivalent

MOC : |

Quantity : | 2Nos.(1W+1SB) + 2 Nos.(1W+1SB)
II. AIR BLOWER

Make : | Akash Blower/Eq

Air Flow : | 150 M3/Hr.

Delivery Pressure : | 0.4 Kg/cm2

Duty : | Continuous

Motor HP : |5.0HP

MOC : | aa

Location : | At MBBR Tank

Application : | Supply of Air for aeration.

Quantity : | 2Nos.(1W+1SB) + 2 Nos.(1W+1SB)

S N —

TEV Consultants
® Valuers & Appraisers
\ Chartered Engineer (1) \*

! [ \ Architects = Interiors
- FIE F110926/6 E
| |/ . FIV 9863 .

v Vastukala Consultants (1) Pvt. Ltd.

Think.Innovate.Create AN ISO 9001:2015 Certified Company www.vastukala.org




TEV STUDY REPORT Washishti Milk And Milk Products Pvt. Ltd(41852) Page 98 Page 283
L _______________________________________________________________________________________|

«eee... EFFLUENT TREATMENT PLANT - UNITS PROCESS..........

III. DIFFUSER AND AIR PURGING GRID

Type : | Membrane type air diffuser

Make : | Aquatech/ Equivalent

MOC : | Upve

Location : | At MBBR Reactor

Size + | Standard

Distribution : | Air distribution channel extending over the
effective length guarantees an even distribution
of air.

Quantity : | LOT

IV. MBBR MEDIA

Application : | For bacterial attachment

Make : | Biotech/AIRFIN/Equivalent

MOC : | PP

Location : | At MBBR Reactor

Size : 22mim dia. X 16mm height

Quantity : | Lot

V. TUBE DECK MEDIA

MOC : PVC

Application : To increase the surface area and to provide
faster efficient settling

Angle : 60 degree

Model : TS60 12m2/m3

Surface Area : 12mz2/m3

Height : 700 mim

Quantity Lot

VI. BIOSLUDGE RECY CLE PUMP

Application Sludge recycling to MBBR

Type : | Monoblock, Three Phase

Capacity : | 2.5M3/ Hr x 10 M Head

Drive : |1.0HP

Pump Make : | Texmo/Equivalent

MOC : | QT

Quantity : | 2 Nos.(1W+1SB) + 2 Nos.(1W+1SB)

VII. SLUDGE WITHDRAW PUMP

Application : | Sludge withdrawal

Type : | Monoblock, Three Phase

Capacity : | 2.5M3/Hr x 10 M Head

Drive : |1.0HP

Pump Make : | Texmo/Equivalent

MOC 1 | C

Quantity : | 2 Nos.(1W+15B) + 2 Nos.(1W+1SB)

VIII. PRESSURE PUMP

Application : | Feed to pressure filter

Type : | Monoblock three phase

Capacity : | 3.5 M3 /Hr Head 30 mtr.

Drive : |1HP

TEV Consultants

Valuers & Appraisers
®

‘V Vastukala Consultants (1) Pvt. Ltd.  \&\iise

Think.Innovate.Create AN ISO 9001:2015 Certified Company www.vastukala.org




TEV STUDY REPORT Washishti Milk And Milk Products Pvt. Ltd(41852) Page 99 Page 283
L _______________________________________________________________________________________|

«ceee... EFFLUENT TREATMENT PLANT - UNITS PROCESS..........

MOC CI

Make Texmo/Equivalent
Quantity 2 Nos.(1W+1SB) + 2 Nos.(1W+15B)
IX. PRESSURE SAND FILTER

Application : | For removing residual solid
Type Cylindrical/ vertical
Capacity 3.5 M2

MOC FRP

Pressure 3.5 Kg/cm2

Make Pentalite/Pentair/Equ.
Media Sand, Pebbles, Anthracite.
Quantity Two Nos.

X. ACTIVATED CARBON FILTER

Application For removing Residual Organic Matter
Type Cylindrical/ vertical
Capacity 3.5 M2
MOC FRP
Pressure 3.5 Kg/cm2
Make Pentalite/Pentair/Equ.
Media Activated Carbon
Quantity Two Nos.

XI. CHLORINE DOSING SYSTEM

Application For disinfection

Dosing pump Edose/Idose/Eq.

MOC HDPE/Eq.

Capacity 50 lit

Location At the Treated water line

Quantity Two Nos.

XI1. EFFLUENT TRANSFER PUMP (Collection pit to ETP)

Application For Effluent transfer pump from collection pit
to ETP

Type Submersible pump

Capacity 3.5 M2 /Hr Head 30 mir.

Drive 3 HP

MOC CI

Make Texmo/Equivalent

Quantity 2 Nos.(1W+1SB)

Note : Piping from collection pit to effluent treatment plant will be in client scope

\ 4

Think.Innovate.Create

Vastukala Consultants (1) Pvt. Ltd.

An ISO 9001:2015 Certified Company

www.vastukala.org

TEV Consultants
Valuers & Appraisers

Chartered Engineer (1) \*

Architects = Interiors
FIE F110926/6
FIV 9863

ccn (N)CCIT/1-14/
52/2008-09




TEV STUDY REPORT Washishti Milk And Milk Products Pvt. Ltd(41852) Page 100 Page 283
L _______________________________________________________________________________________|

«ceee... EFFLUENT TREATMENT PLANT - UNITS PROCESS..........

XITI. INSTRUMENTATION:

1. PRESSURE GAUGE

Location : | For PSF and ACF